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HIGH SPEED DOUBLE CHAINSTITCH 

SEWING MACHINE WITH PULLER 

VM1800P 

VM l 804P-254-002 VM l 804P-254-003 
VM l 804P-254- l 02 VM l 802P-222-00 l 
VM l 802P-382-00 l 
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How to use this Parts List 
The illustrations on this Parts List are drawn on the basis of VM l 804P-254- l 02. 
The items from No. l to No.17 contain the standerd model. 

The following items included No.18 contain the submode!. 
The dimension of Collar on this Parts List shows Inside diameter X Outside 
diameter X Width. 

Explanation of Marks (marked at the Side of Part No.) 
[ ] means this part is changed from the previous Parts List. 

Inside of [ ] shows the previous Part No. and the shape of screw or the like. 

+ means this part and model is added to the previons Parts List. 

How to place an order for the parts 
'k When placing an order for the parts from this Parts List, please clearly state the Parts No. 

(e.g.3500201) which you require so that we can deliver the correct Parts to you. 
'k When the Part No. is "00680 l l " , please place an order for the part by showing "00680 l l " 

or "68011". 

'k When ordering Air Tube, please inform us of the Part No. and the length. 

This Parts Listis subject to change without notice. 
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MISCELLANEOUS COVERS(l) tJJ,-001~d l) l 

Ref.No Parts No. Description CJ ~ Amt. Req CU:l 

l 3100026 Top Cover J::t.J/,-
2 l l 0045 Screw(M4-0.7 x l 2) .1.1:.*V' l l 
3 3500430 [3100027] Top Cover Gasket J::t.JJ,-J,,y "r"Y 

4 006801 l Oil Sight Window 71" -{ Jt,tiiti~ 
5 0020759 Top Cover Seal Plug J::t.J/,-~;ti 
6 
7 3500207 [3100018] Head Cover /',.'Y ~:t.JJ,-

8 3500431 [3100019] Head Cover Gasket /',.'Y ~:t.JJ,-)'l.'Y"r"Y 

9 0093864 Head Cover Seal Plug ~;ti 
10 

l l 3300004 Side Cover ffl:t.JJ,-

12 006651 l Side Cover Gasket ffl:t.JJ,-1,'Y"r"Y 

13 l l 0079 Screw(M4-0.7 x 8) .1.1:.*V' 12 
14 3100016 Rear Cover 1~:t.J/,- l 
15 3500432 [3100017] Rear Cover Gasket 1~:t.J/'1.-/'l.'Y"r"Y 
16 3100070 Needle Bar Guard tt~jj'- ~ 

17 
18 001600 Screw(5/l 6-24 x 25) .LI:.*::) 4 
19 340019 Machine Frame Supporting Bar /'( 'Y ~:RI~ 4 
20 3300003 Oil Reservoir )B:!~7" 

21 0063004 Oil Reservoir Gasket ;W~?""l'l.'Y"r"Y l 
22 0063218 Oil Reservoir Filter Screen 5W~?""iJ#-J@i\'11¥J 2 
23 0020137 Drain Hole Seal )B:l:fR"r"+ ::// '- 'Y ::\"- Y 

24 005075 Screw(3/8-24 x 8) 5w:J:R::r-+V' 
25 0093046 Foot Lifter Chain Guide -r I-1' YtJ-1' ~ l 
26 009121 Screw(9/64-40 x 5.5) .1.1:.*V' 2 
27 l l 0009 Screw(M4-0.7 x 8) .1.1:.*V' 
28 3120430 Needle Thread Take-up Guard ttfrt** I) jj'- ~ l 
29 009784 Screw(M6- l x l 0) .1.1:.*V' 2 
30 3300085 Safety Plate -tz-77'-1' 7[.,,-1--

31 004236 Screw(3/32-56 x 4.2) .1.1:.*V' 2 
32 0060175 Safety Plate Holder -tz-77'-1' 7[.,,- l--11\Jl,$7" 
33 006004 Screw(l l /64-40 x 9.7) .1.1:.*V' 
34 000010 Conical Spring Washer .lIIl/'I.* '7 'Y >' "\7 

35 000554 Washer '7 'Y >' "\7 

36 000334 Nut T'Y 1--
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MISCELLANEOUS COVERS(2) t.J J,- OO{Wd2) 2 

Ref.No Parts No. Description CJ fi Amt. Req Cltl 

3300005 Cloth Plate '.7D.:::Z7v-r-
2 110047 Screw(M4-0.7 x l 0) 11:.+ V' 2 
3 007128 Screw(l l /64-40 x 7.6) 11:.+ ::/ 2 
4 3300007 Front Cover Latch MOO:t:t.JJ,-J,+:!WT 
5 3300008 Front Cover Hinge MOO:t:t.JJ,-~ -Y':.J' 
6 230009 Screw(9/64-40 x 5.5) 11:.+V' 6 
7 3300006 Front Cover MOO:t:t.JJ,-
8 004441 Screw(l l /64-40 x 16) 11:.+ ::/ 
9 0066506 Front Cover Hinge Bushing MOO:t:t.JH-7'',y ';../ .:::z. 

10 000487 Corrugeted Washer ;J.ii'.~'7 'Y ';../-\7 l 
l l 000334 Nut T'Y r- 2 
12 0066757 Folder '.iE'.t~ 
13 0066758 Bending Guide ~:t36ffl'.iE'.t~ 
14 0066760 Spacer(2mm) .:::Z-"'--if(2mm) 
15 004267 Screw( 11 /64-40 x 7.5) 11:.+V' 2 
16 0066762 Folder Support '.iE'.m~ 
17 005345 Screw(l l /64-40 x 8.3) 11:.+V' 
18 0066753 Slider .A 7--( '.$7" 

19 0066771 Folder Return Spring '.iE'.t~ec';../J,+ l 
20 001186 Screw(9/64-40 x 7.8) 11:.+V' 2 
21 000322 Nut -j- 'Y r- 2 
22 0067031 Folder Shaft Guide Bushing 7,y';../.:::z. 2 
23 0066755 Folder Shaft Guide '.iEm';../-\771--::1:r-1 ~ 
24 0066754 Folder Shaft '.iE'.t~';../-\7 7 r-
25 3300086 Folder Shaft Stop '.iE'.t~';../-\771--.:::Zr-'Y)\ l 
26 003638 Screw(l l /64-40 x 4) 11:.+V' 2 
27 0066509 Front Cover Latch Spring(Right) MOO:t :t.JJ,-J,+(1:1) 
28 0066508 Front Cover Latch Spring(Left) MOO:t:t.JJ,-/\+(1-i:) l 
29 007006 Screw(9/64-40 x 4) 11:.+V' 6 
30 0066766 Fabric Guide(Rear) Support *3:tJ--( ~ (fi)~11tJx 
31 009150 Screw(l l /64-40 x 11) 11:.+V' 
32 000538 Washer '7 'Y ';../ -\7 
33 0066765 Fabric Guide(Rear) *3 ;ij' --( ~ (fl) 
34 004182 Screw(3/32-56 x 2.5) 11:.+V' 4 
35 0066759 Fabric Guide(Left) *3 ;ij' --( ~ (ti:) 
36 0066763 Fabric Guide(Right) *3 ;ij' --( ~ (1:i) 
37 0066764 Fabric Guide(Right) Support *3;ij'--( ~ (1:i)~11tJx 
38 3011085 Folder Stopper '.iEt~.A r- 'Y )\ l 
39 009852 Screw(l 5/64-28 x 6.5) 11:.+9 2 
40 0066770 Folder Lever Link(Short) '.iE'.t~ v I,- 1) >7 (~R) 

41 009730 Screw(l /8-44 x 5.3) 11:.+V' 2 
42 0066769 Folder Lever Link(Long) '.iE'.t~ VJ,- 1) y '.7 (ffi:) l 
43 006150 Screw(3/l 6-32 x 6.4) 11:.+V' 2 
44 000347 Nut T'Y r- 2 

· 45 0066767 Folder Lever '.iE'.t~v1,-
46 270003 Screw(l l /64-40 x 2.6) 11:.+9 
47 0066768 Folder Lever Support '.iE'.t~vJ,-~Nt!x l 
48 006209 Wood Screw(ct:> 5.5 x 20) **V' 2 
49 0085230 Folder Lever Roll '.iEt~v/,-:J D 
50 006046 Screw(3/l 6-32 x 4.5) 11:.+V' 
51 000346 Nut T'Y r- l 
52 000425 + Washer '7 'Y ';../-\7 2 
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MISCELLANEOUS COVERS(3) t.J J,-1*11~d3) 3 

Ref.No Parts No. Description CJ t Amt. Req llll 

l 0093864 Seal Plug ~~ 3 
2 0036518 Seal Plug ~~ 
3 0063516 Needle Thread Take-up Guard ii-*** I) "jj'- ~ 
4 l l 0013 Screw(M4-0.7 x 8) 1.1::.+V' 
5 3300009 Stitch Plate Support i!-~~111.& 
6 110047 Screw(M4-0.7 x l 0) 1.1::.+V' 6 
7 000745 Knock Pin /'Y-?l:::Y 2 
8 3300010 Stitch Plate Support Holder ttt.&~Nt.&~'7 
9 0066514 Oil Defence(Front) ;Ell!*'T(w.i) 

10 l l 0039 Screw(M3.5-0.6 x l 0) 1.1::.+V' 6 

l l 0063131 Crank Chamber Cover J::l! 
12 0063132 Crank Chamber Cover Gasket J::l!/' 'Y '1'"::,,, 
13 0063151 Feed Regulating Pushbutton /'Y:;.l.:z.7/{'.>7:t 

14 0063152 Feed Regulating Pushbutton Spring /'Y :;,I .:z.7/{'.>7 y /'\+ 
15 0033024 Retaining Ring A~ 'Y 7 1) :t-?" 

16 4109403 Model Plate(See the below) !Jl1 :ctt.& CHc =w} ~) l 
17 000726 Rivet 1.1::.)(~ 2 
18 3300096 + Stitch Plate Spacer(Left) (Extra) ttt.&.:;z «--if (1:i:)(¥,J;igB~) 
19 3300097 + Stitch Plate Spacer(Right) (Extra) ttt.&.:;z«--lf(E)(W;igB~) 

Note: Order for Model Plate must be accompanied by model designation(including symbols of gauge 
and devices). 

(B:) ~5:tf&~{ff!IB:JtO)~/i~ffi~(1/'~1/fc!%, liffl*~ul*tr)~i,9;0 t;-it < tc.t5 v~o 
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MISCELLANEOUS THREAD EYELETS *J![~f* 4 

Ref.No Parts No. Description Cl t Amt. Req IJIJ 

0024084 [0093863] Thread Tension Spring Cap *~-=r-J,*=F t' 'Y 7(...t) 8 

2 0030255 [0090814] Needle Thread Tension Spring tt*~-=r-1,~ 4 
3 0090071 [0090071] Thread Tension Spring Retainer *~Tl\*=F ;-, 'Y 7Cf) 8 
4 000177 Felt 7:r:Jl,I-- 8 
5 0031111 Tension Disc *~-=r.Ilil 16 
6 290029 [009835] Tension Post *~-=r~ 8 
7 0090812 Tension Post Ferrule *~-=r~ffHIL, 8 
8 3100075 Tension Disc Separator *~;,(1& 
9 0090856 Tension Disc Eyelet *~-=r.Ilil*J!! 4 

10 0090807 Thread Lead-in Guide *~-=r~*J!! 8 

11 0090847 Looper Thread Tension Spring Jt,-J,*~-=r-1,* 4 
12 3300011 Tension Post Support *~-=r~ 
13 110013 Screw(M4-0.7 x 8) lt*V' 7 
14 0066651 Looper Thread Take-up Eyelet )l,-)\*~I) *J!! l 
15 000532 Washer '7 'Y ';/ ;-, 

16 110004 Screw(M3.5-0.6 x 8) lt*V' 
17 0066650 Looper Thread Eyelet(Right) Jl,-/ '*J!!(1:i") 2 
18 0066643 Needle Thread Eyelet(Upper) tt*J!!(...t) 
19 000538 Washer '7 'Y ';/ ;-, 

20 110009 Screw(M4-0.7 x 8) lt*V' 2 

21 000651 Guide Pin 1J-1' ~t:"::.; 
22 3120135 Needle Thread Eyelet(Lower) tt*J!!Cf) 
23 3120134 Needle Thread Eyelet tt*il L, *J!! 
24 130003 Screw(M4-0.7 x 4.5) lt*V' 
25 0066646 Needle Thread Guide tt*~'7 
26 0063104 Thread Guide Plate *~P91& 
27 0066741 Looper Thread Eyelet Jl,-/,*J!! l 
28 0090857 Thread Disc Eyelet *~-=r.Ilil*J!! 4 
29 110004 Screw(M3.5-0.6 x 8) lt~V' 2 
30 0024083 + Tension Spring Bushing *~TT 'Y 1-- @l 1) Jt;,( 8 
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MISCELLANEOUS BUSHINGS 5 

Ref.No Parts No. Description Amt. Req 
31 00099 Presser Bar Bushing 

2 000 l 95 Oil Wick 

3 3204021 [0030291] Oil Seal 71"-1 Jl,::.;-Jl, 2 
4 
5 3160136 [3100108] Foot Lifter Lever Bushing ¥fl.Iffl7WJ7,y >' :i 

6 0093201 Needle Thread Take-up Bushing(Front) tt*~ 1) ffi7 'Y::,; :i (fill) 
7 3100098 Needle Thread Take-up Bushing(Rear) tt*~ 1JWJ7',y::,; :i (ff) 

8 0063116 Differential Feed Bar Shaft Bushing (Left) z 1) Wi 7 'Y ::,; :i (1-i:) 

9 0063117 Feed Bar Shaft Bushing (Second from Left) z 1) Wi 7· 'Y ::,; :i (1-i:J:P) 

10 0063118 Feed BarShaftBushing(Secondfrom Right) z 1) ffi7'Y::,; :i (1:i"J:P) 

l l 0063119 Differential Feed Bar Shaft Bushing (Right) z 1) WJ7" 'Y ::,; :i (1:i) 

12 0063169 Looper Rocker Shaft Bushing(Left) Jl,-Hfillf&Wl7'Y >' :i (1-i:) 

13 0063342 Looper Rocker Shaft Bushing (Right) Jl,-Hfillf&Wl 7 'Y >' :i (1:i) 

14 0063331 Looper Driving Shaft Bushing(Front) Jl,-J,WJ7',y >' :i (fill) 
15 0063161 Looper Driving Shaft Bushing(Middle) Jl,-/,ffi7'Y::,; :i (i:p) 

16 0063162 Looper Driving Shaft Bushing(Rear) Jl,-J,WJ7',y >' :i (fl) 
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MAIN SHAFT DRIVING MECHANISM ""fffhtMffi 6 

Ref.No Parts No. Description Cl i Amt. Req llll 

l 3100130 Pulley 7-') l 
2 160005 Screw(M6- l x 8) ll*V' 3 
3 160007 Screw(M6- l x 6) ll*V' 5 

4 3200095 Ball Bearing(Right) lt{-) J/'-S: 7 1) Y '.7" (::f:i") 
5 3100128 Main Shaft Sprocket(Lower) /'()l, 1-- -:J- I) Cf) l 
6 003652 Screw(l /4-28 x 3) ll*V' 2 
7 003647 Screw(l /4-28 x 4.8) ll*V' 2 
8 3100131 [0093090] Ball Bearing(Middle) lt{-Jl,«7 I) y'.7"(i:p) 
9 3100129 Adapter 75"75 

10 0063112 Lower Shaft(Right) -Hm(::t:i") 

l l 0063113 Oil Pump Driving Worm '):;;t-.b, 

12 0066583 Lower Shaft(Left) ""ff!ll(ft) 
13 0066582 Lower Shaft, Complete Set ""f f!II ( ffi.) l 
14 0060058 Ball Bearing(Left) i"t{-Jl,/'(7 1) y'.7"(ft) 2 
15 0060057 Retaining Ring A i,-,y-:J'J::.,,-:7" 
16 0066610 Retainer Eccentric I) T-( -j-I:\=-iz::.,, l 
17 003433 Screw(l l /64-40 x 4) ll*V' 2 
18 0063115 Main Shaft Needle Bearing ""ff!II=- ~Jl,«7 I) y'.7" 

19 0066628 Thread Take-up Connecting Rod, C. Set Jl,-/\***') D 'Y ~(ffi.) 

20 0066626 Looper Thread Take-up Eccentric )l,-)\*~'* 1) I:\=-iz Y 

21 0068146 Roller Bearing =- ~)l,«7 I) y'.7" 

22 0066627 Looper Thread Take-up Connecting Rod )l,-/\*** 1) D 'Y ~ 

23 0060125 Retaining Ring A 1-- 'Y -:/ 1) yl_j' 

24 000392 Oil Wick )ffilC,\ 

25 000755 Pin Ji)( I:::"::.,, 
26 0066624 Thread Take-up Driving Lever )l,-J,***') Me 
27 0020331 Thread Take-up Connecting Rod Pin Jl,-/,***') D 'Y ~ I:::"::.,, 
28 000278 Oil Wick )E8'5 
29 003313 Screw(l /8-44 x 3.4) ll*V' 
30 0066625 Looper Thread Take-up )l,-J,***') 

31 003638 Screw(l l /64-40 x 4) ll*V' 2 
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UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM _t '111 & lj ~t ~Hi 1
) ~ ~ 7 

Ref.No Parts No. Description CJ t Amt. Req IJIJ 

3300016 Handwheel J\'Y ~11\--(-)l, 

2 160005 Screw(M6- l x 8) 1.1:.*V' 
3 160007 Screw(M6- l x 6) 1.1:.*V' 10 

4 000989 Handwheel Mark J\'Y ~*--(-}l,'('-? l 

5 3100131 [0093090] Ball Bearing lK-Jl,r-(y 1) 'Y?" 2 

6 3100129 Handwheel Adapter 75''7'5 
7 0095214 Timing Belt 5--( ~ 'Y ?"r-(Jl, 1--

8 3100281 Upper Shaft Sprocket(Upper) r-(Jl, r, -;J'- I) (.L) 

9 3100282 Upper Shaft(Right) _t'6] ( 1:i) 

10 3100283 Upper Shaft Joint _t'6]*'*-'¥ 

l l 
12 

13 3100284 Upper Crankshaft .Lffi? '5 'Y? 

14 0060057 Retaining Ring Ar-'Y7 1) 'Y?" l 

15 0093154 Ball Bearing 7t{-)l,r-(y I)':/?" 2 

16 160004 Screw(M6- l x 4.8) 1.1:.*V' 2 

17 000926 Rubber Seat ::fb~ 
18 

19 0095170 Connecting Rod w-f-*** 1) D 'Y ~ 
20 005071 Screw(l l /64-32 x 14) 1.1:.*V' 2 

21 001174 Screw(9/64-40 x l 0.3) 1.1:.*V' 2 

22 0095168 Guide Fork t!N ~ 1.1:.)( 
23 004312 Screw(l /8-44 x 7.9) 1.1:.*V' 2 

24 3100285 Driving Lever w-f-**'* I) ffi/WiJ 
25 120013 Screw(M6- l x l 5) 1.1:.*V' 
26 120015 Screw(M5-0.8 x l 0) 1.1:.*5/ 
27 000555 Washer '7 'Y ~"\7 

28 3100286 Spacer ,A/'(--if 

29 3100287 Driving Shaft W"f*** I) ffi 
30 3100078 Bracket W"f*** I) 'El' 

31 000600 Spring Washer A 7 1) 'Y7''7 'Y ~ "\7 

32 005650 Screw(M5-0.8 x 14) 1.1:.*V' 
33 0066644 Needle Thread Take-up W"f*** I) *~ l 

34 000532 Washer '7'Y~"\7 2 

35 110004 Screw(M3.5-0.6 x 8) 1.1:.*V' 2 

36 160007 [160005] Screw(M6- l x 6) [M6..:1 x 8] 1.1:.*V' 
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NEEDLE BAR MECHANISM ~t~~ffij 8 

Ref.No Parts No. Description Cl ~ Amt. Req IJIJ 

l 3300060 + Needle Bar & Needle Bar Bushing, C. Set tt:w · tt:w 7' 'Y ~ .:i. (*fl) 
2 004358 Screw(9/64-40 x 5.6) lt* V' 
3 0066645 Needle Bar Thread Eyelet tt:w~Hi l 
4 260000 Screw(M5-0.8 x l 0) lt*V' 2 
5 0065341 Needle Bar Bracket tt:w:f?J::\=-
6 004445 Screw(l l /64-40 x 11) lt*V' 
7 3120083 Needle Bar Guide(Front) tt:w~~(M) l 
8 110035 Screw(M4-0,7 x l 0) lt.*9 2 
9 3309100 Needle Clamp(254) tt.lt)( l 

10 004267 Screw(l l /64-40 x 7.5) lt*V' 2 

l l 003404 Screw(l l /64-40 x 4) lt*V' 
12 ----- Needle(UYl 13 GS) tt 4 
13 001892 Screw(l /8-44 x 2.9) lt.*9 4 
14 3308000 Stitch Plate(254) ttt& 
15 009142 Screw(9/64-40 x 4.8) lt*V' 4 
16 3300050 Counterweight, Complete Set I ,'5:::,., A ".7 :r. -1 H*fll 
17 3201231 Counterweight J,'5:::,.,A".7:r.-1 ~ 
18 120015 Screw(M5-0.8 x l 0) lt*V' 
19 0093214 Connecting Rod Ring tt:WD "J ~ 1) /?• 

20 3300051 Connecting Rod, Complete Set tt:W D 'Y ~ (*fl) 

21 0065342 Connecting Rod tt:WD 'Y ~ 

22 0093212 Roller Bearing =- ~)l,l"'\.y I)/?• 

23 3100363 Connecting Rod Pin tt:WD 'Y ~ t:::::,., 
24 000321 Oil Wick jE13'5 
25 0093186 Slide Block tt:w~~,~ 
26 0093179 Needle Bar Guide tt:w~~ l 
27 110010 Screw(M4-0,7 x 16) lt*V' 2 
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PRESSER FOOT MECHANISM t!f:l I~ffi 9 

Ref.No Parts No. Description a t Amt. Req 00 

l 0077270 Presser Spring Regulator ¥ll I wUr.i + V' 
2 
3 000445 Lock Nut 0'Y'.7T'Yr-

4 0065372 Presser Bar Spring(Outer) :tql.I~/,+(:t:) 
5 0063087 Presser Bar Connecting Bracket :tql.I~:f?J~ 
6 004440 Screw(l l /64-40 x 8.3) .Lt+V' 
7 0093483 Presser Bar Guide :tql.I~~pg l 
8 004441 Screw(l l /64-40 x 16) .Lt+V' 2 
9 0060142 Presser Bar Spring(lnner) :tql.I~/,+(*111) 

10 3300015 Presser Bar :tql.I~ 

l l 009361 l Oil Protector Ring ;ffi-17.J I) I) y '.7" 
12 3307006 Presser Foot, Complete Set(254) :ff!l.I(*1=l.) 
13 001186 Screw(9/64-40 x 7.8) .Lt+V' 
14 0093487 Lifter Link ff., I) I) Y'.7 l 
15 006038 Screw(3/l 6-32 x 2.2) .Lt+V' 2 
16 0063083 Lifter Link Lever ff., I) I) Y'.7 L,J,-

17 000690 Fastener Pin .l.t)( l:::°Y 
18 0063084 Lifter Spring :tql.IW;-7/,+ l 
19 0093491 Collar(8 x 16 x 8mm) 7]7- 2 
20 0093479 Lifter Shaft :ffjl.IW;7WJ 

21 
22 3100294 Intermediate Lever :tql.IW;7g:i L,/,- l 
23 120017 Screw(M5-0.8 x 15) .Lt+V' l 
24 0077179 Retaining Ring .l.t)( fire 2 
25 0093507 Connecting Plate 31*a~ l 
26 0093509 Connecting Pin 3l*al:::°Y 2 
27 0090801 Tens ion Release Lever *iti )( IWrl 
28 005542 Screw(l l /64-40 x 14.5) .Lt+V' 
29 0093545 Tension Release Shaft *iti)(WJ 
30 0090824 Swing-proof Spring IW:fJiV,+ 

31 0093508 Lifter Lever(Small) :tql.IW;-7 L,J,-(1J\) 

32 004591 [009200] Screw(l 5/64-28 x 9.5)[15/64-28 x 9.5] .Lt+V' 
33 006656,0 Lifter Lever :tql.IW;7L,/,-
34 0066561 Lifter Lever Stop :tql.IW;-7 L, / ,- .::Z r- 'Y 7 l 
35 004358 Screw(9/64-40 x 5.6) .Lt+V' 2 
36 003302 Adjusting Screw(l /8-44 x l l) IDWI ffi + V' 
37 000220 Lock Nut D'Y'.7T'Y r- l 
38 009604 Screw(l l /64-40 x 5.5) .Lt+V' 4 
39 3500305 + Cap ~t' ,y-:J 

40 3160168 + Lifter Spring :tql.IW;-7/,+ 

41 340014 + Roll Pin(3 x 12mm) D-Jl,I:::"::,, 
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RETAINER DRIVING MECHANISM 1) T -1' T ;tilUI l 0 

Ref.No Parts No. Description Cl t Amt. Req CICI 

006661 l Retainer Driving Lever Connecting Rod 1) 7--( j-D "J ~ l 

2 005070 Screw(3/l 6-32 x 14) .tl:=r. V' 2 
3 008101 Screw(l l /64-32 x 12.6) .tl:=r- V' 2 

4 002031 l Retainer Driving Lever Guide Fork t!N ~ .ll: )( 
5 004353 Screw(9/64-40 x 7) .tl:=r.V' 
6 0063165 Retainer Driving Lever I) 7--( j-'11JJJJB 

7 005520 Screw(l /4-28 x 16) .tl:=r. V' 
8 0032920 Retainer Shaft Collar 1) 7--( j-'11Jt.J 7-
9 005550 Screw(l l /64-40 x l 3.5) .tl:=r- V' l 

10 0020487 Retainer Shaft Spacer I) 7--(j-WJ_:;z~-ij" 2 

l l 0063330 Retainer Shaft I) 7--(j-'11J 

12 0066612 Retainer Rocker Arm 1) 7--( Tt!N I) MB 
13 000520 Washer '7 'Y ~"\7 

14 005115 Screw(l /4-28 x 19) .tl:=r- V' 
15 0066613 Retainer Link I) 7 --(j- I)":/? l 
16 0020331 Retainer Link Pin 1)7--(j-lJ "Y? l:::""Y 2 

17 003313 Screw(l /8-44 x 3.4) .tl:=r- V' 2 

18 000463 Oil Wick 5EB75 
19 3300017 Retainer Holder Bracket I) 7--( TIJ\)1,$1·:r?J~ 
20 009604 Screw( l l /64-40 x 5.5) .tl:=r. V' 2 

21 3300019 Retainer Bracket(Right) 1) 7 --r' T 7 -5 7 'Y r-(1:i") 

22 l l 0069 Screw(M4-0.7 x 22) .tl:=r- V' 2 
23 000745 Positioning Pin 112:~;R)( l:::"-Y 4 
24 0066652 Looper Thread Eyelet(Left) Jl,-/'i'.*~(1-i:) l 
25 004358 Screw(9/64-40 x 5.6) .tl:=r-V' 2 
26 3300020 Retainer Bracket Bushing 777o/ r-7'Y ~ .::z. 2 
27 3309300 Retainer Holder I) 7--( TIJ\)1,$1'' 

28 0066621 Retainer 1) 7--( T 4 
29 001225 Screw(l /8-44 x 2.8) .tl:=r. V' 4 

30 0066617 Retainer Bracket Bushing(Left) ·j'-57 'Y r- 7'Y ~ .::z. (ti:) 

31 3300018 Retainer Breacket(Left) 1) 7--( T 7 -5 7 'Y r-(1-i:) l 
32 l l 0009 Screw(M4-0.7 x 8) .tl:=r. V' 2 
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LOOPER DRIVING MECHANISM JL,-J,~ffi l l 

Ref.No Parts No. Description Cl i Amt. Req IJIJ 

l 0066608 Looper Driving Connecting Rod, C. Set Jt,-1,D ".I ~(;ffl) 

2 0066607 Looper Driving Connecting Rod Jl,-1,D ".I~ 

3 000392 Oil Wick )B3i1$ 
4 000755 Pin J.t)( t,"y 

5 0060124 Roller Bearing =- ~)l,-"'J7 I) y/J" 

6 0066606 Looper Eccentric Jl,-10:::~izy l 
7 003638 Screw(l l /64-40 x 4) .l.t* ~/ 2 
8 0060125 Retaining Ring A 1-- 'Y 7 1) Y?" 
9 0066588 Looper Driving Lever Jl,-/\flbJlje l 

10 000600 Washer '7'YY-\7 2 

l l 005650 Screw(M5-0.8 x 14) lt* V' 2 
12 0020331 Connecting Rod Pin Jl,-1'\D 'Y ~ t."Y 
13 003313 Screw(l /8-44 x 3.4) lt*V' 
14 000278 Oil Wick 583'5 l 
15 0060107 Looper Shaft Thrust Washer Jl,-1 ,'1tlA-"'-7J 2 
16 000321 Oil Wick )83'5 
17 0066589 Looper Shaft )l,-1,flb 

18 0063181 Looper Rocker Shaft Seat Jl,-1,Mfiflby- j-. 

19 009135 Screw(l /4-40 x 8) lt*V' 
20-1 0066590 Looper Holder Frame )l,-}\-g-7 [.,,-b 

20-2 3300047 Looper Holder Frame(Extra) )t,-1,-g-7 [.,,-1.\(~5.i~) 

21 0066599 Looper Holder )l,-J\i3' 4 
22 004352 Screw(9/64-40 x 11.3) lt*V' 4 
23 0066600 Looper Holder Clamp Jl,-/\-g-?7Y7 4 
24 0066524 Needle Guard tt~-'T 4 
25 004312 Screw(l /8-44 x 7.9) lt*V' 4 
26 0066601 Looper )l,-1 \ 4 
27 001186 Screw(9/64-40 x 7.8) lt*V' 4 
28 0066596 Looper Holder Frame Throw-out Spring Jt,-H-g-7 v-bl,* 
29 0066597 Looper Holder Frame Regulating Lever Jl,-/\-g-7 v-b vi,-
30 0066592 Looper Holder Frame Bushing(Right) )l,-1 ,-g-7 [.,,-A/ 'Y Y .:i (1:i') 

31 0066594 Retaining Ring A 1-- 'Y 7 1) Y?" 
32 3010000 Looper Frame Locking Pin Spring Jt,-1,-g-7 v-bt."YI,* 
33 0066598 Looper Holder Frame Cover )t,-1,-g-7 [.,,-b-JJI,-
34 004317 Screw(l /8-44 x 4.8) lt*V' 
35 0066591 Looper Holder Frame Bushing(Left) Jt,-1,-g-7 [.,,-b "'j',y Y .:i (::CC) 

36 0066604 Throw-out Fork Pressure Spring 7 ;,t-? I,* 
37 000511 Washer '7'YY-\7 
38 0066602 Looper Throw-out Fork 7;,t-? 

39 0066593 Looper Holder Frame Locking Pin )l,-}\-g-7 [.,,-b t,"y 

40 000533 Washer '7 'Y Y-\7 2 

41 004358 Screw(9/64-40 x 5.6) lt*V' 2 
42 0066603 Looper Throw-out Actuating Pin 7;,t-?t."Y 
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FEED DRIVING CONTROL MECHANISM ~ 1J m.l W IHl l 2 

Ref.No Parts No. Description Cl t Amt. Req llll 

l 0063122 Feed Eccentric Guide Z 1) I::\=-iz Y ;/j'-{ ~ l 
2 003405 Screw(l l /64-40 x 9) 11:.*~/ 2 
3 0063123 Feed Eccentric Guide Pin z 1) I::\=-iz Y l:::°Y 
4 0063129 Feed Dog Connecting Rod Unit Z 1) D 'Y ~(*fl) l 
5 003637 Screw(l /8-44 x 2.5) 11:.*V' 2 
6 3300055 [0020403] Regulating Eccentric Spring @] 1) 11:. )( J \ * 2 
7 0063125 Regulating Eccentric * 1) ~WI::\=-iz y 

8 004112 Stop Screw(l /8-44 x 2) .:z.. I-- ,yJ,*V' 2 
9 0063126 Collar(l 5.3 x 23 x 6mm) jJ-'5-

10- l 003638 Screw(l l /64-40 x 4) 11:.* ~/ 6 
10-2 160001 Screw(M4-0.7 x 4) (Extra) 11:.* ~)(~;i~) 2 

l l 004109 Stop Screw(l /8-44 x 2.5) .:Z.. 1-- 'Y J,*~) 
12 0032920 Feed Driving Shaft Collar(Right) z 1) WI :tJ -'5 - (1:i) 

13 001123 Washer '7'Y~-V 

14 006799 Screw(l l/64-40 x 13.5, 3/16-32 x 9.5)11:.*V' 
15 0066661 Oil Splasher ;t-{ Jl,.:Z.. 7-'5 'Y ~ -V l 
16 000600 Spring Washer A/ 1) :'.:-1?"'7 'Y ~-V 2 
17 000347 Nut T'Y 1--

18 0032921 Feed Dog Connecting Rod Pin z 1)D'Y ~I::::'.:/ l 
19 009604 Screw(l l /64-40 x 5.5) 11:.*V' 3 
20 0063128 Feed Driving Shaft Lever * I) WI/We 

21 005650 Screw(M5-0.8 x 14) 11:.*V' 
22 0032646 Collar(l 2 x 20 x 8mm) jJ -'5-

23 
24 0063120 Feed Driving Shaft * l)WI l 
25 007645 Screw Plug *V'1"1~~ 2 
26 0063134 Feed Dog Holder zlJ-g- l 
27 003635 Screw(l /4-40 x 6) 11:.*V' 2 
28 0063133 Feed Dog Holder Pin z 1) "El'l:::°Y 
29 0066631 Feed Dog Holder Connector zlJ-g-:::i*?'.>7 
30 3300022 Feed Dog Support z 1Jm1.11-g-

31 005004 Adjusting Screw(l l /64-40 x l 8.5) ~W*V' 
32 009209 Adjusting Screw(l l /64-40 x 9) ~W*V' 
33 0032784 Feed Dog Support Pin z I) ml_f"g°El' l:::Y 
34 001457 Screw(l l /64-40 x 3.3) 11:.*:S/ 
35 000278 Oil Wick 5B3il5 3 
36 3309003 Feed Dog zlJ 

37 004445 Screw(l l /64-40 x l l) 11:.*V' 
38 000538 Washer '7'Y~-V 

39-l 0066641 Feed Dog Driving Connecting Rod, C. Set Z 1) ....t ""f D 'Y ~ (*Jl.) 

39-2 3300045 Feed Dog Driving Connecting Rod,C.Set(Extra) z 1) ....t ""FD 'Y ~ (*Jl.) (~;i~) 
40-l 0066638 Feed Dog Driving Eccentric z I) __t ""f I =t- -[z y 

40-2 3300046 Feed Dog Driving Eccentric(Extra) z 1) ....t""fI::\=-iz Y(~;i~) 

Ref. No. 41 to 52 See the following page. 
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FEED DRIVING CONTROL MECHANISM l 2 

Ref.No Parts No. Description CJ i IJll Amt. Req 
41 0066639 Roller Bearing =- ~jl.,l'{y I)':./?" 

42 0066640 Feed Dog Driving Connecting Rod z 1) L""fD 'Y ~ 

43 0066642 Retaining Ring A r- "J / IJ y ?" 

44 000392 Oil Wick )E8'5 
45 000755 Pin 1.1:;,< 1:::-Y 
46 0020331 Feed Dog Driving Connecting Rod Pin z 1) _t""fo 'Y ~ 1:::-Y 
47 003313 Screw(l /8-44 x 3.4) 1.1:t-V' 
48 3300023 Feed Dog Stop z 1) A r- 'Y }\ 2 

49 3300024 Feed Dog Stop Spring z 1) Ar- 'Y J\J,t- 2 
50 001900 Screw(l /8-44 x 2.4) 1.1:t- V' 2 

51 0063130 Feed Dog Regulator, C. Set z I) ~jp~(*fl_) 

52 3300021 Feed Mechanism, C. Set z 1J~N[(*fl) 
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LUBRICATING MECHANISM *8IEl3~:tffi 13 

Ref.No Parts No. Description CJ t Amt. Req JJJJ 

l 0065453 Oil Receiver )(±1~'7 llll l 
2 110012 Screw(M4-0.7 x 5) .Ll:*V' 2 
3 000234 Nut T'Y 1--

4 310026 Oil Wick 5E8'5 
5 3100350 Needle Bar Connecting Rod Oil Pipe D 'Y ~~;631\-17 
6 160001 Screw(M4-0.7 x 4) .11:*V' 
7 310027 Oil Wick 51±1'5 
8 0020551 O-ring 0 l)y?" 

9 3200236 Suction Pipe il&.Al,-17 
10 3100346 Oil Wick Holder tt1'D 'Y ~;(±!~jzI 

l l 004353 Screw(9/64-40 x 7) .11:*V' 
12 0063211 Oil Filter Lid ;)t~~~ 

13 0063219 Oil Filter Lid Gasket ;)t~~~J\ 'Y =t- y l 
14 110004 Screw(M3.5-0.6 x 8) .11:*V' 8 
15 0063248 Oil Wick Holder ;(±!~jzI l 
16 0063239 Oil Tube(4 x 6 x 120mm) :;;t-1 Jl,/\-17 2 
17 009909 Oil Tube Fitting Nut i;*l*'F 3 
18 000538 Seal J,,y =t-Y 
19 0063229 Oiling Cup ~)637'0,y? 
20 150001 Screw(M4-0.7 x 4) .11:*V' 

21 ----- Oil Wick )E8i5 
22 0066663 Oil Wick Holder(Right) ;(±!~jzI(~) 

23 ----- Oil Wick 583/D 
24 ----- Oil Wick )B3il5 
25 0066662 Oil Wick Holder(Left) ;(±!~jzI (i.!i) l 
26 110003 Screw(M3.5-0.6 x 6) .11:*V' 2 
27 ----- Oil Wick )B3i5 l 
28 0063217 Oil Filter Screen Clamp ;)t~i'-jj:!jl I 2 
29 0063216 Oil Filter Screen )Ji~i'-1 2 
30 0090952 Oil Filter ;it~~ 2 

31 0063210 Oil Filter Holder ;/t~~~'7 
32 0066655 Oil Wick Holder ;(±!~jzI 

33 ----- Oil Wick 51±1'5 
34 3300025 Oiling Plug ~;637"5?" 
35 0065451 Oiling Plate ~;(±171..,-I--
36 0063212 Oil Pump Holder Jte::,, 7!&1ii:3' l 
37 110009 Screw(M4-0.7 x 8) .11:*V' 2 
38 0063227 Oil Defence Plate il)J;(±!f_& 

39 110072 Screw(M3.5-0.6 x 6) .11:*V' 4 
40 0063214 Oil Pump, Complete Set Jtey7(*El) 

Ref. No. 41 to 55 See the following page. 
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LUBRICATING MECHANISM *iJrnlHl 13 

Ref.No Parts No. Description Cl i Amt. Req CICI 

41 0090901 Oil Pump Driving Worm Gear r)-;t-b.-:!f-7 l 
42 001459 Screw(9/64-40 x 3) .lt*V' 2 
43 000638 Seal Plug ITT5~ 
44 0031831 Oil Tube Clamp ~*~ 7 
45 0063237 Oil Tube(4 x 6 x 170mm) ;,t--( )l,J,--( 7 l 
46 0090930 Non-Return Valve Unit ~.lt#(i\\§.) 
47 0065452 Draining Pipe ~~;1±1/,-{ 7 
48 3100335 Oil Tube(4 x 6 x 290mm) ;;t--( )l,J,--( 7 
49 3100353 Oil Sight Top Nozzle ./ ,;:(Jl, 

50 3200237 Felt 7 :r:Jl, 1--

51 3200238 Oil Tube(3 x 5 x 440mm) ;,t--( )l,/\--(7 

52 0090918 Suction Pipe 11,&,,A.)'\-{ 7 l 
53 009930 Screw(l /4-40 x 17) .lt*V' 2 
54 0093617 Suction Pipe Bushing ®.A.I'\-{ 7 ·'j' ':I ~ .:::z. 

55 0020533 Oil Sight Gauge :t-1' Jt,?'-V' 
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PULLER MECHANISM EXCLUSIVE PARTS( l) 7 -5 - lMffi Wm t?i~ ~ ( 1) 14 

Ref.No Parts No. Description Cl ~ Amt. Req 00 

l 3100625 Upper Feed Roller Shaft Bracket .1. D - '5 l!ll7. 7 7 '.1/ r-

2 120019 Screw(M6- l x 18) .L!:-* V' 4 

3 000779 Knock Pin .J,y-71:::"y 2 

4 3100006 Seal Plug ~~i 

5 3100607 Roller Shaft Bushing(Right) .1.D-7~7·,y ;/ ::i. ({:i") 

6 3100604 Upper Feed Roller Shaft Lever .1.D-'5~ME; l 
7 160007 Screw(M6- l x 6) .L!:-*V' 2 

8 0065398 Collar(l 4 x 22 x 10mm) tJ-5- l 
9 009604 Screw(l l /64-40 x 5.5) .L!:-*9 2 

10 3100626 Roller Shaft Bushing(Left) .1.D-'5~-::;t',y ;/ ::i.(1-c) 

l l 0065395 Oil Seal ;;t-{ )l,;/-)l, 

12 3100605 Upper Feed Roller Shaft .1. D - 7 ~ 

13 3100608 Upper Feed Roller Lever .1.D-'5 L,J,-

14 120012 Screw(M6- l x 20) .LI:-* 9 
15 0065400 Upper Feed Roller Lever Rod .1.D-'5 L,J,-D '.1/ ~ l 

16 001174 Screw(9/64-40 x l 0.3) .LI:-* 9 2 

17 0060109 Ball Stud .1.D-'5 L,J,-D '.1/ ~!j 

18 0065401 Upper Feed Roller Lever Pin .1.D-'5 L,J,-1:::"Y 

19 0065402 Upper Feed Roller Lever Rod Sleeve 1_.,1,-0,y ~A 1J-7' 

20 000613 Washer '7 '.1/ ;/ i7 

21 000306 Nut T'Y 1--

22 0032921 Upper Feed Roller Driving Rod Pin .1.D-'50'.1/ ~i:::°Y 

23 160001 Screw(M4-0.7 x 4) .LI:-* V' 
24 3100602 Upper Feed Roller Driving Rod .1.D-'5 D '.1/ ~ 

25 3100192 Retaining Ring Ar- '.1/ / IJ y-7· 

26 3100623 Roller Bearing =- ~Jl,""7 IJ y-7" 

27 3100603 Upper Feed Roller Regulator, C. Set .1.D-'5ID\\IW~(tJ:l.) 

28 3100601 Upper Feed Roller Eccentric .1.D-'5I::\=-izY 

29 3100600 Upper Feed Roller Regulator .1.D-'5ID\\IW~ l 
30 160003 Screw(M5-0.8 x 5) .L!:-*9 2 

31 190007 Adjusting Screw(M5-0.8 x 6) ID\\IW-*V' 
32 120008 Screw(M4-0.7 x 8) .LI:-* V' 
33 300045 Washer '7 '.1/ ;/ i7 

34 3101212 Upper Feed Roller Driving Rod, C. Set(2) .1. D - 7 D '.1/ ~ (*J:l. 2) 

35 3100624 + Upper Feed Roller Driving Rod, C. Set .1.D-'5 D '.1/ ~ (tJ:l.) 
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PULLER MECHANISM EXCLUSIVE PARTS(2) 7 -5 - tlH~ W JtH:!iB ~ ( 2) l 5 

Ref.No Parts No. Description CJ t Amt. Req IJIJ 

l 3300070 Upper Feed Roller Yoke _t D - 7 :3 - -? 

2 120012 Screw(M6- l x 20) 1.1:.* V' 
3 3100612 [3300071] Upper Feed Roller Yoke Guide _to-'7::J--?jj'-1 ~ 

4 11 0011 Screw(M5-0.8 x l 0) 1.1:.* V' 
5 3100613 Upper Feed Roller Yoke Pin -1D-'7 :3--? t:°Y 

6 160007 Screw(M6- l x 6) 1.1:.*V' 
7 0090620 Cotter Pin l§U 1) t:°Y l 
8 006270 Screw(9/64-40 x 0.5) 1.1:.*V' l 
9 160001 Screw(M4-0.7 x 4) 1.1:.*V' 2 

10 0060056 Retaining Ring A 1-- ,y "'J'IJ y:7· 

l l 3300072 Clutch Driving Shaft -? 7 'Y-rWI 
12 3100616 Clutch Driving Shaft Bushing(Left) -? '7 -:; -r WI 7' 'Y ~ :::i. (i.'.i:) 
13 0065414 Clutch Driving Shaft Bushing(Right) -? '7 "J -r WI 7' 'Y ~ :::i. (£) 

14 0065421 Clutch Tension Sleeve -?7'YTTY~3 YA. 1)-7' 
15 000145 Adjusting Nut ~WT 'Y I--
16 3501282 [0065420] Clutch Tension Spring -?7'YTTY~3 YI'\* 
17 3300074 Clutch Driving Lever -? '7 'Y Tf!R(E) 
18 000306 Nut T'Y I--
19 007621 Screw(9/64-40 x 8.5) 1.1:.*V' 12 
20 0095061 Clutch -?'7'YT 2 

21 3201277 [3010022] Clutch Spring -?'7'Y-rl'\* 6 
22 0095066 Clutch Spring Seat -?'7'Y-rl,*~ 6 
23 0065417 Clutch Roller '?7'Y-rD-'7 6 
24 3300073 Clutch Spacer -? '7 'Y TA~ - -lf 

25 160005 Screw(M6- l x 8) 1.1:.*V' l 
26 3201277 [0095065] Clutch Spring -?'7'Y-rl,* 6 
27 3300075 Clutch Sleeve '?7':ITA 1)-7' 
28 0065418 Clutch Check Plate -? 7 'Y-r~(i.'.i:) 
29-1 0065468 Upper Feed Roller(26 teeth) _to-'7(26 W) 

29-2 0065422 Uppre Feed Roller(30 teeth) _to-'7(30 W) 

29-3 0066735 Upper Feed Roller(24 teeth) _to-'7(24W) 

29-4 0066737 Upper Feed Roller(20 teeth) _to-'7(20 W) 

29-5 0066567 Upper Feed Roller(Rubber) _to-'7(:::f b) 

30 3300077 Lower Feed Roller Support '""FD-'7-lfite-1--

31 120010 Screw(M6- l x l 0) 1.1:.*V' 2 
32 3300076 Lower Feed Roller Shaft '""FD-'7WI l 
33 150001 Screw(M4-0.7 x 4) 1.1:.*V' 2 
34-1 3300079 Lower Feed Roller(22 teeth)(Standard) '""FD-'7(22W)(til1!~) 
34-2 3300080 Lower Feed Roller(25 teeth) '""FD-'7(25 W) 
34-3 3300081 Lower Feed Roller(20 teeth) '""FD-'7(20 W) 
34-4 3300082 Lower Feed Roller(l 7 teeth) '""f D-'7 (17 W) 
34-5 3300083 Lower Feed Roller(Rubber) '""f D-'7 (:::J"b) 

35 3300078 Lower Feed Roller Cover '""f D-'7;ffi~'7 l 
36 110036 Screw(M3-0.5 x 6.5) 1.1:.*V' 2 
37 110009 Screw(M4-0.7 x 8) 1.1:.*V' 2 
38 110068 [000145] Domed Cap Nut(M8-1.25) ~T'Y I--
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PULLER MECHANISM EXCLUSIVE PARTS(3) 7-3 -tlH~wm g~~ (3) l 6 

Ref.No Parts No. Description CJ t Amt. Req CIC! 

l 0065381 Upper Feed Roller Lifter(Right) ...t D - -5 m?" ({:i") l 
2 004440 Screw(l l /64-40 x 8.3) 1.1:*9 2 
3 000538 Washer '7 ''J ';/ t' 3 
4 000334 Nut T"J I-- 2 
5 0034979 Flexible Wire Clamp Bushing '7 -1 i7 1.1: .>< 7' ''J ':/ ::i 2 
6 006075 Screw(l l /64-40 x 6) 1.1:*9 2 
7 0067126 Lifter Connecting Plate ...t D - -5 m?"JiUMJx 
8 0065374 Upper Feed Roller Lifter(Left) ...t D - -5 m?" (i.'.i:) 
9 0065375 Upper Feed Roller Lifter Pin ...to--5m?'l:::°Y 

10 0095027 Retaining Ring A I-- ''J 7 ') Y'.7" 2 

l l 0065376 Lifter Connecting Plate ...t.D--5~ ') l 
12 006038 Screw(3/l 6-32 x 2.2) 1.1:* ::} 2 
13 0065407 Roller Press Bar Bracket ...t.D--5¥fl.I*'m:t-
14 005650 Screw(M5-0.8 x 14) 1.1:*V' 
15 0065402 Lifting Lever Sleeve ...t.D--51.,,Jl::-A 1) -""j' 

16 006411 Screw(l l /64-40 x 5.5) 1.1:*V' 
17 000340 Lock Nut D ''J '.7 j- ''J I--
18 009931 Stop Screw(l l /64-40 x 26) Al---"J/\*V' 
19 3300088 [3100614] Roller Press Spring ...t.D--5¥fl.I/\* 
20 3100610 Upper Feed Roller Bracket ...to--57'-57,y I--

21 009964 Screw(M6- l x 40) 1.1:*V' 2 
22 340020 Knock Pin / ''J '.7 l:::°Y 2 
23 0065405 Roller Press Bar Bushing(Upper) ...t D - -5 ¥fl I*'/ ''J ':/ ::i (...t) 
24 160007 Screw(M6- l x 6) 1.1:* ::/ 
25 3100609 Roller Press Bar Bushing(Lower) ...t.D--5¥fl.I*'/''J ';/ ::i Cf) 
26 0065404 Upper Feed Roller Press Bar ...t.D--5¥fl.I*' 
27 0034177 Retaining Ring A I-- ''J°7 1J Y'.7" 

28 000690 Stop Pin Ai---''J°7l:::°Y 
29 000613 Washer '7 ''J ';/ t' 

30 0067111 Upper Feed Roller Lifting Lever -=¥m?" 

31 000487 Wave Washer ;.&:~ '7 ''J ';/ t' 

32 170008 Screw(M6- l x 9) 1.1:*V' 
33 3300084 Spacer A«--Jt 
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MISCELLANEOUS ROLLERS D-500{* l 7 

Ref.No Parts No. Description Cl t Amt. Req l]I] 

l 0064203 Tension Roller, C. Set(2) TY~=! YD-7(~.El.2) 

2 3300101 Tension Roller Holder TY~=! YD-7mJl,'.$7" l 
3 009955 Screw(M8-1.25 x 65) 11:+ ::./ 2 
4 000666 Washer '7"J~t7 4 
5 000145 Nut -j- "J 1--- 3 

6 0031014 Tension Roller Slider Stop A 7-f 1fA r- 'YI\ 

7 0031015 Tension Roller Shaft Stop Handle Ar- 'Yli.J\y ~Jl, 

8 009853 Screw(l l /64-40 x 6.5) 11:+9 
9 009980 Guide Screw(M6- l x l 0) 11:+9 

10 0064173 Tension Roller Slider A 7-f :9" 

l l 006475 Screw(M8-1.25 x 16) 11:+V' 
12 0063469 Tension Roller Shaft TY~=! YD-7'1!J 
13 
14 3501148 [0063470] Tension Roller TY~=!YD-7 
15 
16 009220 Screw(l l /64-40 x 8) 11:+9 2 
17 0065254 Elastic Tape Roller(Front), C. Set MD-7(~,Ei) 
18 0067140 Elastic Tape Roller(Front) (Short) MD-5(~R) 

19 0065253 Elastic Tape Roller(Front) (Long) MD-5(~) 
20 0032719 Collar(l O x 16 x 6mm) 1J5-

21 001459 Screw(9/64-40 x 3) 11:+9 
22 0067023 Elastic Tape Guide(Front) "5 .b-tj -1' ~ (Ml 
23 003638 Screw(l l /64-40 x 4) 11:+9 
24 0067141 Elastic Tape Roller(Front) Shaft MD-5'1!1 
25 0067022 Elastic Tape Roller(Front) Connector MD-5n':i*.:f. 
26 160007 Screw(M6- l x 6) 11:+V' 6 

27 0067021 Holding Shaft MD-5~I.'1!J l 
28 0067025 Bracket ·7'57,y 1--- 2 
29 009877 Screw(M l 0-1.5 x 20) 11:+V' 2 
30 

31 009947 Wood Screw(¢ 5.1 x 25) *+V' 4 
32 0067081 Knee Press, Complete Set ~S't7 (ffl.) l 
33 0064182 Knee Press ~S't7 

34 004653 Screw(l /4-40 x 14) 11:+9 
35 0064185 Knee Presser Shaft ~S't7'1!1 l 
36 004474 Screw(3/l 6-32 x 6.4) 11:+9 2 
37 0064186 Knee Press Connecting Shaft ~S't Jr ~*-a'11l 
38 0064181 Knee Press Connecting Block ~s¥:JriUa-:1'o ,y? 

39 0064180 Knee Press Return Spring ~5't75c~J,+ 

40 0064187 Knee Press Pin ~S't71:::°Y 

41 0068202 Retaining Ring Ar-'Y7 1) Y?" 2 
42 000731 Pin l:::°Y 
43 0064179 Knee Press Support ~S't7~ 
44 000571 Washer '7'Y~t7 2 
45 006910 Wood Screw(¢ 6.8 x 26) *+V' 2 
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+ VM l 804P-254-002 EXCLUSIVE PARTS -ij- 7' =E 7' J 1., In JtH?iB ~ 18 

Ref.No Parts No. Description a ~ Amt Req llll 

l 3307000 Presser Foot, C. Set jEJl:I (*Ji) 

2 001186 Screw(9/64-40 x 7.8) .lt-f-V' 
3 003302 Adjusting Screw(l /8-44 x l l) WoJ W -f- V' 
4 000220 Lock Nut o ,;;-7-j-,;; I--
5 3309000 Feed Dog )2s I) 

6 3300027 Front Cover "iW"~"t":t.11'\- l 
7 009852 Screw(l 5/64-28 x 6.5) .lt-f-V' 2 
8 000613 Washer '7 ';I>' i7 2 
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VM l 804P-254-003 EXCLUSIVE PARTS( l) 

Ref.No Parts No. Description CJ i Amt. Req CICI 

l 3500700 [0066898] Belt Cover «Jl, r- :t.JJ,- l 

2 190019 Screw(M6- l x 27) 1.1:.~9 2 

3 3101371 Clutch Driving Rod Cover D 'Y ~;/JI,- l 

4 110012 Screw(M4-0.7 x 5) 1.1:.~:J' 2 

5 001123 Washer '7 'Y Yi"' 2 
6 3307000 Presser Foot, C. Set j:Ef!I(;%g) 

7 001186 Screw(9/64-40 x 7.8) 1.1:.~9 
8 003302 Adjusting Screw(l /8-44 x 11) ~W~V' 
9 000220 Lock Nut 0'Y'.7T'Y r-

10 3309000 Feed Dog z'J 
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VM l 804P-254-003 EXCLUSIVE PARTS(2) "1t 7' =E y'' J ~ W: ft! ff~ 65 ( 2) 20 

Ref.No Parts No. Description D t Amt. Req IJIJ 

l 3101356 Pulley 7-1) 

2 3101357 Clutch Driving Eccentric -? 5 'Yr I::\'--tz::,, l 

3 130006 Screw(M4-0.7 x l 0) .lt+V' 4 

4 100025 Nut T'Y r- 2 

5 000613 Washer '7 '.1/ 1/ t7 

6 3101358 Driving Rod Shaft D '.1/ ~ffll 
7 3101359 Collar(8. l x 23 x 7mm) 7]7-
8 009736 Screw(M4-0.7 x 6) .lt+V' 4 

9 2101486 Needle Bearing =- ~Jl,"'(y I) ::,,-7" 

10 3101382 Cluth Driving Rod -?5'YTD'Y ~ 

l l 2101485 Bearing Holder /\(")7 I) y-7"-Jt.7 
12 000366 Nut j- '.1/ r-
13 290026 Rod Connection D 'Y ~31Uat~ 
14 000356 Nut(Left-handed Screw) T ,;; H:ti:-*- ::/) 

15 3020048 [0069138] Connecting Rod D '.1/ ~ l 
16 110005 [001170] Screw(9/64-40 x 12) lt+V' 2 
17 3101383 [3101366] Adjusting Ball Stud ~ffiiJ:t 
18 3101364 Clutch, Complete Set -? 5 •;; r (*Jl.) 

19 3101365 Clutch Lever -?5•:;rL,J,-
20 007621 Screw(9/64-40 x 7) .lt+V' 3 

21 0095061 Clutch -?5•:;r 2 

22 3201277 [0095065] Clutch Spring -?5'Yrl,+ 12 

23 0095066 Clutch Spring Seat -? 5 'Yr J,+1* 6 

24 0095067 Clutch Roller -?5'.1/rD-5 6 

25 0095063 Collar(l 0 x 26 x 11 mm) :;IJ-5-

26 0095062 Clutch Sleeve -?5'Yr7-.. 1J-7' l 

27 003635 Screw(l /4-40 x 6) lt+V' 2 
28 007645 Screw(l /4-40 x 3) lt+V' 
29 0095064 Clutch Check -? 5 '.1/ 7fj(:ti:) 
30 3101363 Clutch Supporting Plate -?5•;;r~1itj 

31 190018 Screw(M6- l x 11.5) lt+V' 2 

32 0095070 Clutch Check Stop -? 5 '.1/ Tfj@] 1) .lt.:>< l 
33 110009 Screw(M4-0.7 x 8) lt+V' 3 

34 0066893 Clutch Shaft Sleeve 7-..1)-7' l 

35 0066892 Needle Bearing =- ~Jl,"'("]7 I) y-7" 2 

36 0066891 Clutch Shaft Bushing Wl'ft.7 l 
37 004445 Screw(l l /64-40 x 11) lt+V' 3 

38 0066890 Collar(lO x 20 x 12mm) :;IJ-5- 2 
39 3101368 Roller Shaft D-5ffll 

40 160007 Packing Screw(M4-0.7 x 8) lt+V' 

Ref. No. 41 to 68 See the following page. 
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VM l 804P-254-003 EXCLUSIVE PARTS(2) "lj" :1' =c: 7' J L, W J=l:HfB ~ ( 2) 20 

Ref.No Parts No. Description CJ t Amt. Req IJCJ 

41 3101372 Roller Shaft Bushing D - "5 f!!1"1' '>' ~ .:i. 2 
42 3300091 Tension Roller Holder D-"5i5' 

43 120006 Screw(M6- l x l 2) .1.1:*-V' 2 
44 3300090 Tension Roller Holder Bracket D--5i5'7"-57'>' r- l 
45 120013 Screw(M6- l x l 0) .1.1:*-V' 2 
46 003647 Screw(l /4-28 x 4.8) .1.1:*-V' 4 
47 3101380 Tension Roller(Large) D--5(:*:) l 
48 150001 Screw(M4-0.7 x 4) .1.1:*-V' 8 
49 0094553 Tape Guide "j'--"J'jj'--( ~ l 
50 001123 Washer '7 '>' ~"\7 2 

51 110013 Screw(M4-0.7 x 8) .1.1:*-V' 2 
52 0094557 Tape Guide Nut 'T - 7 jj'--( ~ T '>' 1-- 2 
53 0094556 Tape Guide Washer "j'--"J''fj'--( ~ '7 '>' ~ "\7 2 
54 001196 Screw(l /8-44 x 6) .1.1:*-Y 2 
55 3101367 Tension Roller Holder Cover D-"5"E3'7.J/'\- l 
56 130003 Screw(M4-0.7 x 7.3) .1.1:*-Y 2 
57 3101375 Tension Link Shaft D-"5 1) ::,,-7:fE!l l 
58 3101376 Tension Link D--5 1) ::,,-7 2 
59 3101377 Roller Shaft(Small) D--5:fE!l(IJ\) 

60 3101378 Tension Roller(Small) Unit D-"5(1J\)(fffl) 

61 3101374 Tension Spring Holder /(*§!t?" 

62 006543 Tension Post ~-:r~ 
63 3300092 Tension Spring ~7/(* 

64 000182 Adjusting Nut ~WT '>' 1--

65 9620004 Offset Wrench(4.76mm) ;;;t 7-12 '>' r-[_,, ::,,7 
66 3101381 Bearing Holder, Complete Set X.7 1) ::,,-7"~7(fffl) l 
67 007625 [007621] Screw(9/64-40 x 8) [9/64-40 x 7] .1.1:*-V' 6 
68 3101384 + Connecting Rod, C. Set D '>' ~(fffl) 
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+ VM l 802P-222-00 l EXCLUSIVE PARTS(l) -fj" 7' -=c 7' J t; w J:l=HfB ~ ( l ) 21 

Ref.No Parts No. Description CJ ~ Amt. Req IJIJ 

l 0066512 Lower Feed Roller Cover ""FD-51.J/,-
2 004358 Screw(9/64-40 x 5.6) J.1:-f-V' 2 
3 0066573 Lower Feed Roller Holder ""FD-51&1-t~ 2 
4 0066571 Lower Feed Roller ""FD-5 2 
5 0066576 Lower Feed Roller Bushing ""fD-5°1''Y ~ :::i.. 4 
6 0066575 Lower Feed Roller Pin ""FD-5 c::"::,, 2 
7 001457 Screw(l l /64-40 x 3.3) ll:*V' 4 
8 0066577 Lower Feed Roller Bracket ""fD-57'5'7'Y" l 
9 120012 Screw(M6- l x 20) J.1:-f-V' 2 

10 0020331 Holder Lever Pin 1&11~1.,,1,-t:"::,, 

l l 007650 Screw(l l /64-40 x 5) J.1:-f-V' 
12 0066574 Holder Lever I&1i~v1,-
13 0066515 Lower Feed Roller Oil Defence ""f D-5;B3~'7(ff) l 
14 004134 Screw(l /8-44 x 6.5) ll:*V' 2 
15 3300026 Cloth Plate '.7 D .A. 7 v - " l 
16 007128 Screw(.11 /64-40 x 7.6) ll:*V' 3 
17 0066578 Fabric Guide :fij"~pg 
18 007006 Screw(9/64-40 x 4) J.1:-f-V' 
19 3300027 Front Cover fililffl :::\: t.J J ,- l 
20 009852 Screw(l 5/64-28 x 6.5) ll:*V' 2 

21 000613 Washer '7 'Y ~ -t' 2 
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+ VM l 802P-222-00 l EXCLUSIVE PARTS (2) 

Ref.No Parts No. Description D t Amt. Req [][] 

l 3307003 Presser Foot, C. Set(22.2mm) tEfl.I(*fl) 
2 007186 Screw(9/64-40 x 7.8) .!l::* ::/ 
3 003302 Adjusting Screw(l /8-44 x l l) ~ilri*~/ 
4 000220 Lock Nut D'Y"'./T'Y 1---

5 

6 3308001 Stitch Plate(22.2mm) iH& 
7 3309007 Plain Feed Dog(22.2mm) ~I) 

8 3309701 Needle Clamp(22.2mm) tt.!l::.>< 
9 0066767 Upper Feed Roller(Rubber) ...tD-'5(::::fb) 

70 3309301 Retainer Holder(22.2mm) I) T'l j-71')1.,-$7" 
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VM l 802P-382-00 l EXCLUSIVE PARTS(l) -!j-7'~7'JltW:ffl§~~(l) 23 

Ref.No Parts No. Description Cl i Amt. Req llll 

l 0066512 Lower Feed Roller Cover """FD-7/J/'\- l 
2 004358 Screw(9/64-40 x 5.6) 11:-f-V' 2 
3 0066573 Lower Feed Roller Holder """F D-7 J&fiB' 2 
4 0066571 Lower Feed Roller """FD-7 2 
5 0066576 Lower Feed Roller Bushing """FD-7°7'•;; ~ :i 4 
6 0066575 Lower Feed Roller Pin """FD-71::°::,, 2 
7 001457 Screw(l l /64-40 x 3.3) 11:-f-V' 4 
8 0066577 Lower Feed Roller Bracket """FD-7°7'77•;;" 
9 120012 [004174] Screw(M6- l x 20)[1 /4-28 x 20] 11:-f-V' 2 

10 0020331 Holder Lever Pin 1&11-g-1..,1,-1::"::,, 

l l 007650 Screw( l l /64-40 x 5) 11:-f-V' 
12 0066574 Holder Lever l&fi"El' 1..,/,-

13 0066515 Lower Feed Roller Oil Defence """FD-7;@~-T(ff) 

14 004134 Screw(l /8-44 x 6.5) 11:-f-V' 2 
15 3300026 Cloth Plate '.7 DA 71..,-" 
16 007128 Screw(l l /64-40 x 7.6) 11:-f-V' 3 
17 0066578 Fabric Guide :i'jj"~pg 
18 007006 Screw(9/64-40 x 4) 11:-f-V' 
19 3300027 Front Cover fililffl::r-hJ,- l 
20 009852 Screw(l 5/64-28 x 6.5) 11:-f-V' 2 

21 000613 Washer '7 •;; ~ -\7 2 
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VMl 802P-382-001 EXCLUSIVE PARTS(2) 

Ref.No Parts No. Description Cl i Amt. Req IJIJ 

3307005 Presser Foot, C. Set(38.2mm) :tE!tr::(*,§J 
2 001186 Screw(9/64-40 x 7.8) .ll::-*V' 
3 003302 Adjusting Screw(l /8-44 x 11) mi w f- ~/ 
4 000220 Lock Nut D'Y?T'YI--
5 
6-1 3308002 StitchPlate(38.2mm) in~ 
6-2 3308004 Stitch Plate(38.2mm) (Coarse Mesh) (Extra) iHN(J'iEffi) (W5i~) 
7-1 3309002 PlainFeedDog(38.2mm) zlJ 

7-2 3309005 Plain Feed Dog(38.2mm) (Coarse Mesh) (Extra) z 1) (J'iEffi) (W5i~) 
8 3309102 Needle Clamp(38.2mm) itt .ll::.>< 
9 0066567 Upper Feed Roller(Rubber) ...t.D--5(:::fb) 

10 3309302 Retainer Holder(38.2mm) 1) T1 j-Jj'\)L,<$7" 
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THREAD STAND *-'-A J.1. r:::l 25 

Ref.No Parts No. Description D t Amt. Req IJIJ 

9620699 [9620359] Thread Stand, C. Set(9 Spools Type) *lL"E5'(9:;$:/R!=F.l) 
2 9620631 Column Cap :J-5 b::\'-t' 'Y / 

3 9620670 Column Pipe(Upper) :J -5 b I , -1' 7' (_r_) l 

4 9620689 Thread Guide Holder(Large) tS-1' ~ *Jt,'.$7"(:*:) 2 
5 911002 Screw(M4-0.7 x 20) 11::.*-S/ 2 

6 911001 Screw(M4-0.7 x 12) 11::.*-V' 6 

7 910001 Nut T'Y 1--- 8 

8 9620673 Column Pipe Connector :J -5 bl\-{ 7';\\llis.:f 2 
9 911006 Screw(M5-0.8 x 13) .LI::.*-:/ 4 

10 910000 Nut T'Y 1--- 13 

l l 9620675 Column Pipe{Lower) :J-5 bl,-1' 7'Cf) 
12 930052 Washer '7 'Y Yt' 

13 930053 Spring Washer A/ 1) ":,/?"'7 'Y y t' 

14 910003 Nut(M 16-1.5) T'Y 1---

15 

16 9620702 Thread Hanger(2 Spoole Type) AL, 'Y ~J\-:,,,jj' 5 

17 9620700 Thread Eyelet Y 1 L, 'Y r- 9 

18 9620688 Thread Hanger Holder AL, 'Y ~/\":,,,jj':j:'ffi::\'- 5 

19 911060 Screw(M6- l x l 5) 11::.*-SJ' 5 
20 9620691 Thread Guide Arm jj'-{ ~:P-b 2 

21 9620690 Thread Guide Holder(Small) jj'-{ ~/J\Jl,'.$7"{1J\) 2 
22 9620665 Thread Guide(5 Spools Type) AL, 'Y ~ jj'-{ ~ (5 :;$:*ffl) l 
23 9620678 Spool Cushion A-:1-Jl,?'YY=i°:,/ 9 

24 9620679 Spool Pin A 7-Jl,ffi! 9 
25 9620680 Spool Mat A-:1-Jt,~,y 1--- 9 

26 9620681 Spool Disc §!t-; .on 9 

27 930055 Spring Washer A 7 1) ":,/?"'7 'Y Yt' 9 

28 9620660 Column Pipe(Short)(206mm) :J -5 bJ,-{ 7'(~) 
29 9620688 Thread Guide(8 Spools Type) AL, 'Y ~jj'-{ ~(8:;$:*ffl) 
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Semi-submerged installation ¥-5.:t:rt 

VM1800P 

Table top installation .... tJt-tt:rt 

~3 

eJ--10 

~3 

$--4 
5 

~6-1 

~7-1 

~12 

t13 
@-6-2 
~14 
~ 

l 

___ ... -----/·" 

.--·1 

· _ .. -------~15 
L-/ ~ 

~6-2 

~7-2 

$-6-2 

:>7-2 
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SUPPORTING BOARD ~71& 26 

Ref.No Parts No. Description CJ t Amt. Req JJJJ 

3500700 [0063031] Belt Cover .I'()~ 1---:bJ,-
2 l l 0028 Screw(M6- l x 46) 11:* V' 2 

3 0063009 Rubber Cushion :::fb~ 4 

4 0063578 Rubber Cushion Holder ::fb~~'7 4 
5 001605 Setting Screw(M8-1.25 x 60) IlR11lr*V' 4 
6- l 000162 Washer '7'Y~"\7 4 
6-2 000162 Washer '7'Y~"\7 12 

7- l 000016 Nut T'Y 1--- 4 
7-2 000016 Nut T'Y 1--- 12 

8 0063005 Supporting Board ~'71& 2 

9 0063006 Sub-Supporting Board tm!liJ~,j-;j,Jx 2 

lO 0063008 Rubber Cushion Holder ::f b~~'7 4 

l l 001604 Setting Screw(M8- l .25 x 21) IlR11lr*V' 4 
12 000070 Hanging Nut ff., 1) T'Y t-- 4 

13 Hanging Bolt ff., I) 71\)~ f-. 4 

14 0020064 Supporting Board Rubber Cushion ~'71&::fb~ 4 

15 0063010 SupportingBoardRubberCushion(Lower) ~ Jr fix ::f b~ Cf) 4 
16 3000010 Looper Threading Bar )~- /\*)ffl ~ 2 
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WARNING LABEL lfa5~J~ 

A --srEf:o ff ~t±. 
[cl~ ... CJ 

A DANGER 

& 

LA.EEL 
~}(., 

;:O);/J1,-Umt1ai c ~Ii, 
ffl:;ti 1 •y f- ~tJb tjt 
5 :B-t:-:) -c tJ,~~ It 7ai;: co 

To open this cover, 
turn off power 
supply and wait 
more than 5 minutes 
before opening. 

t 
~ 
'r jj ;! ~ 
CAUTION 

~;g;1~ 
CAUTION 

Description 
if!~ 

300220 SAFETY INSTRLCTON LAEEL 

390144 

390145 

DANCER: WAR-JING OF ELECTRIC SI-OCK BY 
HCH-VQ TACE 

"Be st.re to camect earth line". 

ROTAllNG-DIFECllON 
SYM30L: a-Ea< COFfECT ROTATING 

390146 DIFECllON 

EYE Cl.JAR) : TAKE CAFE NOT CAUSE INJLRY 
TO EYES 

390147 BELT COVER: DO NOT INSERf RNCERS 

CAUTION FOR HG-1 TErvPERATI.JFE : 
DO NOT TOLCH SI El-+'ING l'vOTOR A1'D 

390148 SOLENOID 
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VM l 800 Class LIST of MAIN SPARE PARTS(E~~w~ ') ;z 1--) 

~ 
Needle Distance 

H~i 
(A) (B) (C) (D) (E) (F) s 

VM 1804P-254-002 25.4mm 8.47mm 8.47mm 8.47mm ---- ----

VM 1804P-254-003 II II II II ---- ----

VM 1804P-254-102 II II II II ---- ----

VM1802P-222-001 22.2mm ---- ---- ---- ---- ----

VM1802P-382-001 38.2mm ---- ---- ---- ---- ----

VM1804P-254-001 (E) 25.4mm 8.47mm 8.47mm 8.47mm ---- ----

VM1804P-300-001 (E) 30.0mm 10.0mm 10.0mm 10.0mm ---- ----

VM 1804P-300-102 (E) 30.0mm 10.0mm 10.0mm 10.0mm ---- ----

VM 1806P-430-004 (E) 43.0mm 7.0mm 11.0mm 7.0mm 11.0mm 7.0mm 

Note : The models with (E) are not mass produced. The Parts with* are extra. 
Please mention number of needle and needle distance(A - F) when placing your order for other 
machines and main spare parts than those shown hereabove. 

(ff) (E)O){jv l --c v l 6 ~fflti.m~tltz:· ti it> I) i-it Iva *O)fl'~lr6 Wl~fffi'~lr6 --c·-t o 
J::giJ~j'f.O)~flEUJ.±~$1r6 i:'. ;:"ff)( O)~ ti, it~, it$lll(A "'-' F)i:'. ;B~O ':>-It < t!. ~ It lo 

n 
In case of 2 needles 
2*~+0):!:~,& 

A 

B C D 

In case of 4 needles 
4*it0):I:~,& 

B 

A 

C D E 

In case of 6 needles 
6 *itO):I:~,& 

F Needle 

it 
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Needle Stitch Feed Presser Retainer 
Foot, 

Cl;amp Plate Dog C. Set Holder 
it ft;{ iH& ~IJ t~I(t.§.) 1)T1'T*Jv~--

3309100 3308000 3309000 3307000 3309300 

II II II II II 

II II 3309003 3307006 II 

3309101 3308001 3309001 3307003 3309301 

3308002 3309002 
3309102 3307005 3309302 

3308004 * 3309005(P=2.5) * 

3309100 3308000 3309000 3307000 3309300 

3309103 * 3308005 * 3309006 * 3307008 * 3309304 * 

II II 3309007 * 3307010 * II 

3309151* 3308052 * 3309061 * 3307119 * 3309353 * 
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INDEX 

VMl 800 Page= l 

Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) 

000010 l 34 000538 4 19 001457 23 7 
000016 26 7- l 000538 l 2 38 001459 13 42 
000016 26 7-2 000538 13 18 001459 17 21 
000070 26 12 000538 16 3 001600 18 
000145 15 15 000554 35 001604 26 ll 
000145 17 5 000555 7 27 001605 26 5 
000162 26 6- l 000571 17 44 001892 8 13 
000162 26 6-2 000600 7 31 001900 12 50 
000177 4 4 000600 ll 10 
000182 20 64 000600 12 l 6 003302 9 36 
000195 5 2 000613 14 20 003302 18 3 
000220 9 37 000613 16 29 003302 19 8 
000220 18 4 000613 18 8 003302 22 3 
000220 19 9 000613 20 5 003302 24 3 
000220 22 4 000613 21 21 003313 6 29 
000220 24 4 000613 23 21 003313 10 17 
000234 13 3 000638 13 43 003313 l l 13 
000278 6 28 000651 4 21 003313 12 47 
000278 l l 14 000666 17 4 003404 8 l l 
000278 12 35 000690 9 17 003405 12 2 
000306 14 21 000690 16 28 003433 6 17 
000306 15 18 000726 3 17 003635 12 27 
000321 8 24 000731 17 42 003635 20 27 
000321 l l 16 000745 3 7 003637 12 5 
000322 2 21 000745 10 23 003638 2 26 
000334 l 36 000755 6 25 003638 6 31 
000334 2 l l 000755 l l 4 003638 ll 7 
000334 16 4 000755 12 45 003638 12 l 0- l 
000340 16 17 000779 14 3 003638 17 23 
000346 2 51 000926 7 17 003647 6 7 
000347 2 44 000989 7 4 003647 20 46 
000347 12 17 003652 6 6 
000356 20 14 001123 12 13 
000366 20 12 001123 19 5 004109 12 l l 
000392 6 24 001123 20 50 004112 12 8 
000392 l l 3 001174 7 21 004134 21 14 
000392 12 44 001174 14 16 004134 23 14 
000425 2 52 001186 2 20 004182 2 34 
000445 9 3 001186 9 13 004236 l 31 
000463 10 18 001186 l l 27 004267 2 15 
000487 2 10 001186 18 2 004267 8 10 
000487 16 31 001186 19 7 004312 7 23 
000511 l l 37 001186 22 2 004312 l l 25 
000520 10 13 001186 24 2 004317 l l 34 
000532 4 15 001196 20 54 004352 ll 22 
000532 7 34 001225 10 29 004353 10 5 
000533 l l 40 001457 12 34 004353 13 l l 
000538 2 32 001457 21 7 004358 8 2 
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VMl 800 Page= 2 

Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) 

004358 9 35 007128 21 l 6 0020487 10 10 
004358 70 25 007128 23 l 6 0020533 13 55 
004358 l l 41 007627 l 5 19 0020557 13 8 
004358 21 2 007627 20 20 0020759 5 
004358 23 2 007625 20 67 
004440 9 6 007645 12 25 0024083 4 30 
004440 16 2 007645 20 28 0024084 4 
004441 2 8 007650 21 l l 
004441 9 8 007650 23 l l 0030255 4 2 
004445 8 6 
004445 12 37 008107 70 3 0037014 17 6 
004445 20 37 0031015 17 7 
004474 17 36 009127 26 0031111 4 5 
004597 9 32 009135 l l 19 0031831 13 44 
004653 17 34 009742 8 15 

009150 2 31 0032646 12 22 
005004 12 31 009209 12 32 0032719 17 20 
005070 70 2 009220 17 76 0032784 12 33 
005071 7 20 009604 9 38 0032920 10 8 
005075 l 24 009604 10 20 0032920 12 12 
005115 10 14 009604 12 79 0032921 12 18 
005345 2 17 009604 14 9 0032927 14 22 
005520 70 7 009730 2 41 
005542 9 28 009736 20 8 0033024 3 15 
005550 70 9 009784 l 29 
005650 7 32 009852 2 39 0034177 16 27 
005650 l l l l 009852 78 7 0034979 16 5 
005650 72 21 009852 21 20 
005650 16 14 009852 23 20 0036578 3 2 

009853 17 8 
006004 l 33 009877 17 29 0060056 15 10 
006038 9 15 009909 13 17 0060057 6 15 
006038 16 12 009930 13 53 0060057 7 14 
006046 2 50 009937 76 18 0060058 6 14 
006075 16 6 009947 17 31 0060107 l l 15 
006150 2 43 009955 17 3 0060709 14 17 
006209 2 48 009964 16 21 0060124 l l 5 
006270 75 8 009980 17 9 0060725 6 23 
006411 16 16 0060725 l l 8 
006475 17 77 0020064 26 14 0060742 9 9 
006543 20 62 0020737 23 0060175 32 
006799 12 14 0020311 70 4 
006910 17 45 0020331 6 27 0063004 27 

0020331 70 76 0063005 26 8 
007006 2 29 0020331 l l 12 0063006 26 9 
007006 21 18 0020331 72 46 0063008 26 10 
007006 23 18 0020331 21 10 0063009 26 3 
007728 2 3 0020331 23 10 0063010 26 l 5 
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Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) 

0063083 9 76 0063578 26 4 0066575 23 73 

0063084 9 78 0066524 7 7 24 

0063087 9 5 0064773 77 70 0066560 9 33 

0063704 4 26 0064779 77 43 0066567 9 34 

0063772 6 70 0064780 77 39 0066567 7 5 29-5 

0063773 6 7 7 0064787 77 38 0066567 24 9 

0063775 6 78 0064782 77 33 0066577 27 4 

0063776 5 8 0064785 77 35 0066577 23 4 

0063777 5 9 0064786 77 37 0066573 27 3 

0063778 5 70 0064787 77 40 0066573 23 3 

0063779 5 77 0064203 77 0066574 27 72 

0063720 72 24 0066574 23 72 

0063722 72 0065253 77 79 0066575 27 6 

0063723 72 3 0065254 77 77 0066575 23 6 

0063725 72 7 0065347 8 5 0066576 27 5 

0063726 72 9 0065342 8 27 0066576 23 5 

0063728 72 20 0065372 9 4 0066577 27 8 

0063729 72 4 0065374 76 8 0066577 23 8 

0063730 72 57 0065375 16 9 0066578 27 17 

0063131 3 l l 0065376 16 l l 0066578 23 77 

0063132 3 12 0065381 16 0066582 6 13 

0063133 72 28 0065395 14 7 7 0066583 6 72 

0063134 72 26 0065398 14 8 0066588 7 7 9 

0063151 3 73 0065400 14 15 0066589 77 77 

0063152 3 14 0065407 74 18 0066590 7 7 20- l 

0063161 5 15 0065402 74 19 0066591 7 7 35 

0063162 5 76 0065402 16 15 0066592 l 7 30 

0063165 70 6 0065404 16 26 0066593 7 7 39 

0063169 5 12 0065405 16 23 0066594 l l 31 

0063181 77 78 0065407 16 73 0066596 l 7 28 

0063210 73 31 0065414 15 13 0066597 7 7 29 

0063211 73 72 0065477 15 23 0066598 7 7 33 

0063272 7 3 36 0065478 75 28 0066599 7 7 21 

0063274 7 3 40 0065421 15 14 0066600 7 7 23 

0063276 73 29 0065422 15 29-2 0066607 7 7 26 

0063217 73 28 0065451 13 35 0066602 7 7 38 

0063218 22 0065452 13 47 0066603 l l 42 

0063279 73 13 0065453 73 0066604 l l 36 

0063227 73 38 0065468 7 5 29- l 0066606 7 l 6 

0063229 7 3 79 0066607 l 7 2 

0063237 73 45 0066506 2 9 0066608 7 7 

0063239 73 16 0066508 2 28 0066610 6 76 

0063248 73 15 0066509 2 27 0066611 70 

0063330 70 l 7 0066517 . 12 0066672 70 72 

0063337 5 14 0066572 27 0066613 70 15 

0063342 5 13 0066512 23 0066617 70 30 

0063469 77 12 0066574 3 9 0066627 70 28 

0063576 3 3 0066575 27 13 0066624 6 26 
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Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) 

0066625 6 30 0067022 17 25 0093611 9 l l 

0066626 6 20 0067023 17 22 0093617 13 54 

0066627 6 22 0067025 17 28 0093864 9 

0066628 6 19 0067031 2 22 0093864 3 

0066631 12 29 0067081 17 32 
0066638 1240-1 0067111 l 6 30 0094553 20 49 

0066639 12 41 0067126 16 7 0094556 20 53 

0066640 12 42 0067140 17 18 0094557 20 52 

0066641 12 39- l 0067141 17 24 
0066642 12 43 0095027 16 10 

0066643 4 18 0068011 l 4 0095061 15 20 

0066644 7 33 0068146 6 21 0095061 20 21 

0066645 8 3 0068202 17 41 0095062 20 26 

0066646 4 25 0095063 20 25 

0066650 4 17 0077179 9 24 0095064 20 29 

0066651 4 14 0077270 9 0095066 15 22 

0066652 10 24 0095066 20 23 

0066655 13 32 0085230 2 49 0095067 20 24 

0066661 12 15 0095070 20 32 

0066662 13 25 0090071 4 3 0095168 7 22 

0066663 13 22 0090620 15 7 0095170 7 19 

0066735 l 5 29-3 0090801 9 27 0095214 7 7 

0066737 1529-4 0090807 4 10 
0066741 4 27 0090812 4 7 100025 20 4 

0066753 2 18 0090824 9 30 
0066754 2 24 0090847 4 l l 110003 13 26 

0066755 2 23 0090856 4 9 110004 4 l 6 

0066757 2 12 0090857 4 28 110004 4 29 

0066758 2 13 0090901 13 41 110004 7 35 

0066759 2 35 0090918 13 52 110004 13 14 

0066760 2 14 0090930 13 46 110005 20 l 6 

0066762 2 16 0090952 13 30 110009 27 

0066763 2 36 110009 4 20 

0066764 2 37 0093046 25 110009 10 32 

0066765 2 33 0093154 7 15 110009 13 37 

0066766 2 30 0093179 8 26 110009 15 37 

0066767 2 45 0093186 8 25 110009 20 33 

0066767 22 9 0093201 5 6 110010 8 27 

0066768 2 47 0093212 8 22 l l 0011 15 4 

0066769 2 42 0093214 8 19 l l 00 l 2 13 2 

0066770 2 40 0093479 9 20 l l 00 l 2 19 4 

0066771 2 19 0093483 9 7 110013 3 4 

0066890 20 38 0093487 9 14 110013 4 13 

0066891 20 36 0093491 9 19 110013 20 51 

0066892 20 35 0093507 9 25 110028 26 2 

0066893 20 34 0093508 9 31 110035 8 8 

0093509 9 26 110036 15 36 

0067021 17 27 0093545 9 29 110039 3 10 
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Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) 

l l 0045 l 2 170008 16 32 3100006 14 4 
l l 0047 2 2 3100016 14 
l l 004 7 3 6 190007 14 31 3100026 l 
l l 0068 l 5 38 190018 20 31 3100070 16 
l l 0069 10 22 190019 19 2 3100075 4 8 
l l 0072 13 39 3100078 7 30 
l l 0079 13 230009 2 6 3100098 5 7 

3100099 5 l 
120006 20 43 260000 8 4 3100128 6 5 
120008 14 32 3100129 6 9 
120010 l 5 31 270003 2 46 3100129 7 6 
120012 14 14 3100130 6 l 
120012 15 2 290026 20 13 3100131 6 8 
120012 21 9 290029 4 6 3100131 7 5 
120012 23 9 3100192 14 25 
120013 7 25 300045 14 33 3100281 7 8 
120013 20 45 3100282 7 9 
120015 7 26 310026 13 4 3100283 7 10 
120015 8 18 310027 13 7 3100284 7 13 
120017 9 23 3100285 7 24 
120019 14 2 340014 9 41 3100286 7 28 

340019 19 3100287 7 29 
130003 4 24 340020 16 22 3100294 9 22 
130003 20 56 3100335 13 48 
130006 20 3 910000 25 10 3100346 13 10 

910001 25 7 3100350 13 5 
150001 13 20 910003 25 14 3100353 13 49 
150001 15 33 3100363 8 23 
150001 20 48 91 l 00 l 25 6 3100600 14 29 

911002 25 5 3100601 14 28 
160001 12 l 0-2 911006 25 9 3100602 14 24 
160001 13 6 911060 25 19 3100603 14 27 
160001 14 23 3100604 14 6 
160001 l 5 9 930052 25 12 3100605 14 12 
160003 14 30 930053 25 13 3100607 14 5 
160004 7 16 930055 25 27 3100608 14 13 
160005 6 2 3100609 16 25 
160005 7 2 2101485 20 l l 3100610 16 20 
160005 15 25 2101486 20 9 3100612 15 3 
160007 6 3 3100613 15 5 
160007 7 3 3000010 26 16 3100616 15 12 
160007 7 36 3100623 14 26 
160007 14 7 3010000 l l 32 3100624 14 35 
160007 15 6 3100625 14 
160007 16 24 3011085 2 38 3100626 14 10 
160007 17 26 
160007 20 40 3020048 20 l 5 3101212 14 34 

3101356 20 
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Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) Parts No. Page No. Ref. No. Weight(g) 

3101357 20 2 3300010 3 8 
3101358 20 6 330001 l 4 12 3307000 18 l 
3101359 20 7 3300015 9 10 3307000 19 6 
3101363 20 30 3300016 7 l 3307003 22 
3101364 20 18 3300017 10 19 3307005 24 
3101365 20 19 3300018 10 31 3307006 9 12 
3101367 20 55 3300019 10 21 
3101368 20 39 3300020 10 26 3308000 8 14 
3101371 19 3 3300021 12 52 3308001 22 6 
3101372 20 41 3300022 12 30 3308002 24 6- l 
3101374 20 61 3300023 12 48 3308004 24 6-2 
3101375 20 57 3300024 12 49 
3101376 20 58 3300025 13 34 3309000 18 5 
3101377 20 59 3300026 21 15 3309000 19 70 
3101378 20 60 3300026 23 15 3309001 22 7 
3101380 20 47 3300027 18 6 3309002 24 7- l 
3101381 20 66 3300027 21 19 3309003 12 36 
3101382 20 10 3300027 23 19 3309005 24 7-2 
3101383 20 17 3300045 1239-2 3309100 8 9 
3101384 20 68 3300046 1240-2 3309101 22 8 

3300047 l l 20-2 3309102 24 8 
3120083 8 7 3300050 8 16 3309300 10 27 
3120134 4 23 3300051 8 20 3309301 22 70 
3120135 4 22 3300055 l 2 6 3309302 24 70 
3120430 l 28 3300060 8 

3300070 15 l 3500207 l 7 
3160136 5 5 3300072 15 l l 3500305 9 39 
3160168 9 40 3300073 15 24 3500430 3 

3300074 15 17 3500431 8 
3200095 6 4 3300075 15 27 3500432 75 
3200236 13 9 3300076 15 32 3500700 19 
3200237 13 50 3300077 15 30 3500700 26 
3200238 13 51 3300078 15 35 

3300079 15 34- l 3501148 17 14 
3201231 8 17 3300080 1534-2 3501282 15 76 
3201277 15 21 3300081 1534-3 
3201277 15 26 3300082 1534-4 4109403 3 76 
3201277 20 22 3300083 15 34-5 

3300084 16 33 9620004 20 65 
3204021 5 3 3300085 l 30 9620631 25 2 

3300086 2 25 9620660 25 28 
3300003 l 20 3300088 16 19 9620665 25 22 
3300004 l l l 3300090 20 44 9620670 25 3 
3300005 2 3300091 20 42 9620673 25 8 
3300006 2 7 3300092 20 63 9620675 25 Tl 
3300007 2 4 3300096 3 18 9620678 25 23 
3300008 2 5 3300097 3 19 9620679 25 24 
3300009 3 5 3300101 17 2 9620680 25 25 
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Parts No. 

9620681 
9620688 
9620688 
9620689 
9620690 
9620691 
9620699 
9620700 
9620702 

Page No. Ref. No. 

25 26 
25 18 
25 29 
25 4 
25 21 
25 20 
25 
25 17 
25 16 

INDEX 

Weight(g) Parts No. Page No. Ref. No. Weight(g) 

Page =7 

Parts No. Page No. Ref. No. Weight(g) 
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P/N 9710028(P) 

No. 4 Edited in 2007.9 

(VM1800P) 

l1a111atd 
-P~l---~:1:;Jl!~-it~tt 

YAMATO SEWING MACHINE MFG. CO.,LTO. 

4-4-1 2,NISHITENMA, KITA-KU, OSAKA.JAPAN 
TEL : 81-6-6364-1 32 l FAX : 81 -6-6364- l 307 

=r= 5 3 0 - 0 0 4 7 ::*:~.&:$~~1Re§::R;i'liIT4 T§ 4 * l 2 ~ 
TEL ( 0 6) 6 3 6 4 - l 3 2 l ( {t,) FAX ( 0 6) 6 3 6 5 - 5 l 7 6 
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